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SPORTON LAB.

FCC RF Test Report

Report No. : FR2N0304-01A

Appendix B. AC Conducted Emission Test Results

. Temperature : 24.2~25.6°C
Test Engineer : Amos Zhang - —
Relative Humidity : |37~39%
Test Voltage : 120Vac / 60Hz Phase : Line
Remark - All emissions not reported here are more than 10 dB below the prescribed
‘ limit.
Full Spectrum
100
a0+
&0 _R I 165C-0F
40? $xx
LI ¥
20T
0 t —t——+—++— t —— t !
1650k 300 400500 800 1M 2h M 4M BM B g 10M 208 30M
Frequency in Hz
Frequency QuasiPeak Average Limit Margin Line Filter Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.150000 32.36 56.00 23.64 L1 OFF 20.1
0.150000 42.83 66.00 23.17 L1 OFF 20.1
0.183581 27.11 54.18 27.07 L1 OFF 20.0
0.183581 38.28 64.21 25.93 L1 OFF 20.0
0.218700 23.85 52.65 28.81 L1 OFF 20.0
0.218700 35.94 62.69 26.75 L1 OFF 20.0
0.252281 21.62 51.44 29.82 L1 OFF 19.9
0.252281 31.88 61.48 29.60 L1 OFF 19.9
0.517856 27.97 46.00 18.03 L1 OFF 19.8
0.517856 34.50 56.00 21.50 L1 OFF 19.8
0.573825 25.67 46.00 20.33 L1 OFF 19.8
0.573825 32.47 56.00 23.53 L1 OFF 19.8
Sporton International Inc. (Kunshan) Page Number : Bl of B2
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s=aranas. FCC RF Test Report Report No. : FR2N0304-01A
. Temperature : 24.2~25.6°C
Test Engineer : Amos Zhang - —
Relative Humidity : 37~39%
Test Voltage : 120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.

Full Spectrum

1001

80T

60 _E I 165C-0F

40
[ % S5 "
20+
0 } } } —+—— } } } } —+—— } } |
150k 300 400500 800 1M 2 M 4M BM B 8 10M 20M  30M
Frequencyin Hz
Frequency QuasiPeak Average Limit Margin Line Filter Corr.
(MHz) (dBuv) (dBuVv) (dBuV) (dB) (dB)
0.150000 29.27 56.00 26.73 N OFF 20.2
0.150000 40.21 66.00 25.79 N OFF 20.2
0.185831 23.16 54.07 30.92 N OFF 20.2
0.185831 35.51 64.10 28.59 N OFF 20.2
0.223144 21.64 52.48 30.84 N OFF 20.1
0.223144 35.85 62.52 26.67 N OFF 20.1
0.260456 19.52 51.17 31.65 N OFF 20.1
0.260456 33.46 61.21 27.75 N OFF 20.1
0.297769 19.96 50.07 30.11 N OFF 20.0
0.297769 33.85 60.10 26.25 N OFF 20.0
0.532838 17.18 46.00 28.82 N OFF 19.9
0.532838 28.77 56.00 27.23 N OFF 19.9
Note: Margin (dB) = Peak/Average (dBpV) — Limit (dBuV)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR2N0304-01A

Appendix C. Radiated Spurious Emission

Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 1 2400-2483.5 1 Bluetooth BR_GFSK 00 2402 1Mbps - -
Mode 2 2400-2483.5 1 Bluetooth BR_GFSK 39 2441 1Mbps - -
Mode 3 2400-2483.5 1 Bluetooth BR_GFSK 78 2480 1Mbps - -
Mode 4 2400-2483.5 2 Bluetooth BR_GFSK 00 2402 1Mbps - -
Mode 5 2400-2483.5 2 Bluetooth BR_GFSK 39 2441 1Mbps - -
Mode 6 2400-2483.5 2 Bluetooth BR_GFSK 78 2480 1Mbps - -
Mode 7 2400-2483.5 1 Bluetooth BR_GFSK 78 2480 1Mbps - LF
Sporton International Inc. (Kunshan) Page Number : ClofC18
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SPORTON LAB.

FCC RF Test Report

Report No. : FR2N0304-01A

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark

(MHz) (dBuV/m)  (dBuV/m) (dB) Avg.
1 Bluetooth BR_GFSK 00  2384.62 57.56 74.00 -16.44 \Y, PEAK  Pass Band Edge
1 Bluetooth BR_GFSK 00  4804.00 42.30 74.00 -31.70 H PEAK  Pass Harmonic
2 Bluetooth BR_GFSK 39 - - - - - - - Band Edge
2 Bluetooth BR_GFSK 39  7323.00 43.86 74.00 -30.14 H PEAK  Pass Harmonic
3 Bluetooth BR_GFSK 78  2495.40 58.14 74.00 -15.86 H PEAK  Pass Band Edge
3 Bluetooth BR_GFSK 78  4960.00 43.36 74.00 -30.64 H PEAK  Pass Harmonic
4 Bluetooth BR_GFSK 00  2334.70 57.06 74.00 -16.94 H PEAK  Pass Band Edge
4 Bluetooth BR_GFSK 00  4804.00 43.47 74.00 -30.53 H PEAK  Pass Harmonic
5 Bluetooth BR_GFSK 39 - - - - - - - Band Edge
5 Bluetooth BR_GFSK 39  7323.00 43.87 74.00 -30.13 H PEAK  Pass Harmonic
6 Bluetooth BR_GFSK 78  2486.55 57.54 74.00 -16.46 H PEAK  Pass Band Edge
6 Bluetooth BR_GFSK 78  4960.00 43.85 74.00 -30.15 H PEAK  Pass Harmonic
7 Bluetooth BR_GFSK 78 62.98 32.24 40.00 -7.76 Y, Peak Pass LF
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Pol. Horizontal Fundamental
ml.ﬂel(ﬂ&lwml mLMHdMWIII]
1134 1134
14 \ 75
i \ FOPART 160 i FOPHRTHEC
654 L 654
1 A st
Jihedruin Mo A X "‘ v " A N L Atk WHWM 4
488 JTY - s
Peak s s
163 163
M 236 262, 2368, LN L 1000 1400. 1800. 200, 2600, 3000
Frequency (VHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux AP TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MoBWnEWE B BN B B B B a iy MG EWE B BN B B B B a iy
1 238735 56.90 74.00 -17.04 4112 3L97 8.76 30.89 6.6 10 121 PEAK 1 2402.00 104,61 ----n -veemn 83.67 32.60 4.61 30.87 6.0 188 121 PEAK
1 BRI 3017 5480 -21.83 16.33 397 .76 30.89 6.8 18 121 AVERAGE 1 40200 79.82 -----e - 63.88 32.60 8.51 30.87 6.80 108 121 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C30f C18

TEL : +86-512-57900158
FCC ID: 2A4DH-4258
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FCC RF Test Report

Report No. : FR2N0304-01A

Pol. Vertical Fundamental
1MLeveI(tll!ll\ll'lml ﬂeLﬁd{deﬂ“
1134 1134
14 \ 75
i | FOPART 160 i FOPHRTHEC
654 \ 654
N s . 1. I Tireteeihti el it b " h Hoausiias 1]
44 T it
Peak s s
163 163
M 236 262, 2368, LN L 1000 1400. 810, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux AP TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MoBWnEWE B BN B B B B a iy MG EWE B BN B B B B a iy
1 238462 57.50 74.00 -16.44 4173 3L97 875 30.89 6.6 45 64 PEAK 1 2402.00 102,11 ----nn -veeen 86.17 32.60 G.61 30.87 6.8 345 b4 PEAK
1 B3BA61 3077 5480 -21.23 16.94 397 875 30.89 6.8 345 G4 AVERAGE 1 4000 7732 e - 6138 32.60 8.51 30.87 6.80 345 G4 AVERAGE
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FCC RF Test Report

Report No. : FR2N0304-01A

Pol. Horizontal Vertical
: 49Lwﬂl(ilﬂu‘ﬂrn] " Level (dBuVim)
1225 1225
85 875
FCCPART 15C FCCPART 45
0 00
FCC PART15C (AVG) FCC PART 15C (AVG)
Peak 5 - i AR
- 1 WWWW 1 -
Avg B0 b
175 !
3000 G000, 9000, 12000, 16000, 18000 3000 6000, 9000, 1 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 4304.00 4230 74.80 -31.70 6L.GE 3410 1155 65.43 0.80 3@ 0PEM 1 40400 4173 7480 -3.17 6051 3410 1155 65.43 000 1M @ PEM
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Report No. : FR2N0304-01A

Pol. Horizontal Vertical
: %Lml(dﬂu‘ﬂm) " Level (dBuVim)
1225 1225
B75 b5
FCCPART15C FCCPART5C
14 g
25 FCC PARTH5C {AVE) o FCC PART 45C (AVE)
Peak | 1 1 " = 1] R T
ey i e
30 3
Avg
115 I
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 1 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddm B B BW B & & & o iy Ml dwn B BN B & & & a g
1 4382.08 4171 74.80 -32.29 60.79 3410 1226 65.44 0.0 300 2 PEAK 1 4882.00 4121 74.80 -32.78 60.30 3410 1226 65.44 0.0 108 0 PEAC
1 T30 43.86 74.08 -30.14 S5.57 35.80 1474 6525 0.0 3 @ PEAK 173308 43.56 74.00 -38.44 5527 35.80 1474 65.05 0.0 1w 0 PEAL
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Pol. Horizontal Fundamental
1HLM(|I&M|||] 1MLwel{dl!n\ll'lln)
1134 1134
1
w5 /f\\ 5
i ] FOPART 160 i FOPHRTHEC
654 j l 1 654
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Peak s s
163 163
44 usLh U646 164 L 200 1000 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux AP TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Woddin g & B @ B B B a by Mo din &6 B B & B B a by
1 249540 58.14 74.00 -15.86 4152 3214 9.09 30.61 6.0 125 114 PEAK 1 2450.00 183,21 ----n -veeme 86.71 32,12 9.4 30.66 6.8 125 114 PEAK
1 49540 33.35 54.00 -20.65 16.73 3214 9.09 30.61 6.8 125 114 AVERAGE 1 2450.00 78.42 ------ ---e- 6192 3212 9.04 30.66 6.80 125 114 AVERAGE
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Pol. Vertical Fundamental
1MLM(|I&M|||] ﬂeLM{dmwml
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Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux AP TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MoBWnEWE B BN B B B B a iy MG EWE B BN B B B B a iy
1 M83.61 57.84 74.00 -16.16 4127 3213 9.7 30.63 6.80 336 60 PEAK 1 2450.00 101,94 ------ -=---- 85.44 3212 9.0 30.66 6.0 336 60 PEAK
1 M3.61 33.05 54.00-20.95 16.48 32.13 0.87 30.63 6.8 336 60 AVERAGE 1 MM 7705 e s 66.65 3212 9.84 30.66 6.0 336 60 AVERAGE
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Pol. Horizontal Vertical
: 49Lwel(llDu‘ﬂm) " Level (dBuVim)
1225 1225
B75 b5
FCCPART15C FCCPART5C
14 g
FCC PARTH5C {AVE) FCC PART 45C (AVE)
Peak 525 ; ] - 2! ]
eal ) o o ] . " "
. stk N s ntestess auil
%0 15 Yo
Avg
115 .
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 1 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddm B B BW B & & & o iy Ml dwn B BN B & & & a g
1 4960.08 43.36 74.00 -30.64 62.44 3410 117 65.45 0.0 300 2 PEAK 1 4966.00 42.03 74.80 -31.97 6LI1 3418 1227 65.45 .00 1@ 0 PEAC
1 TMp.00 4270 7488 3130 57.31 35.80 1492 65.33 0.0 3 @ PEAK 1 744000 43.00 74.00 -38.99 57.62 35.80 14.92 65.33 0.0 1w 0 PEAL
Sporton International Inc. (Kunshan) Page Number : C9of C18

TEL : +86-512-57900158
FCC ID: 2A4DH-4258



e as. FCC RF Test Report Report No. : FR2N0304-01A

Pol. Horizontal Fundamental
1HLM(|IMW|||] 1MLMNMW"“
1134 1134
14 \ 75
i | FOPART 160 i FOPHRTHEC
654 \ 654

1
1 PN T T
N (RIRETERPIRE XU E o TSy e W A RYY WP i b it AP

44 LT - " T

Peak s s
163 163

M 236 262, 2368, LN L 1000 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux AP TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MoBWnEWE B BN B B B B a iy MG EWE B BN B B B B a iy
1 23370 57.60 74.60 -16.%4 41,53 3L.86 8.68 30.93 6.60 109 298 PEAK 1 240208 99.48 -----n -eeeen B83.46 32.80 G.61 30.87 6.80 108 298 PEAK
1 13370 307 5480 -2173 16.74 3186 8.60 30.93 6.8 188 298 AVERAGE 1 40000 7461 -----e - 58.67 32.60 8.51 30.87 6.80 108 290 AVERAGE
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Pol. Vertical Fundamental
1MLM(|IMW|||] ﬂeLM{dmlwml
1134 1134
14 ‘ 75
i \ FOPART 160 i FOPHRTHEC
654 ‘ 654
1 \ vt
b . ik o~ " . Myttt RISy R TS
488 JL L — ottt btk .nwWM
Peak s s
163 163
M 236 262, 2368, LN L 1000 1400. 1800. 200, 2600, 3000
Frequency (VHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux AP TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Woddin g & B @ B B B a by Mo din &6 B B & B B a by
1 237L66 56.59 74.00 -17.41 46.83 3194 871 30.99 6.0 388 234 PEAK 1 2402.00 102,68 ------ ------ 80.66 32.80 4.61 30.87 6.88 388 234 PEAK
1 137L.66 31.80 54.00 -22.20 16.04 3194 8.7 30.98 6.88 388 234 AVERAGE 1 4p.00 7781 e - 6187 32.60 8.51 30.87 6.80 338 234 AVERAGE
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e as. FCC RF Test Report

Report No. : FR2N0304-01A

Pol. Horizontal Vertical
: 49Lwﬂl(dﬂu‘ﬂm) " Level (dBuVim)
1225 1225
85 875
FCCPART 15C FCCPART 45
0 00
s FCC PART15C (AVG) o FCC PART 15C (AVG)
Peak g L W
1 b AN L .
Avg 30 b
175 !
3000 G000, 9000, 12000, 16000, 18000 3000 6000, 9000, 1 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 4304.00 43.47 7480 -30.53 6215 3410 1155 65.43 080 3 0 PEM 1 4gpd.00 4214 74.00 -31.86 60.92 3410 1155 65.43 000 1M @ PEM

Sporton International Inc. (Kunshan)
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Report No. : FR2N0304-01A

Pol. Horizontal Vertical
: 49mel(ill}u‘ﬂm) " Level (dBuVim)
1225 1225
B75 b5
FCCPART15C FCCPART5C
14 g
FCC PARTH5C {AVE) FCC PART 45C (AVE)
Peak 525 1 7 2! 7
eal . , " ‘ A,
L " MWNM"" e " «j:u..y.wm N
Avg
115 I
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 1 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddm B B BW B & & & o iy Ml dwn B BN B & & & a g
1 4382.00 42.95 74.00 -31.685 62.83 3410 1226 65.44 0.0 300 2 PEAK 1 4882.00 40.87 74.80 -33.13 59.95 3410 1226 65.44 .00 1@ 0 PEAC
1 T30 43.87 74.08 -30.13 SB.50 35.80 1474 6525 0.0 3 @ PEAK 173308 43.79 74.80 -38.21 55.50 35.88 14.74 65.25 0.0 1M 0 PEAL

Sporton International Inc. (Kunshan)
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Pol. Horizontal Fundamental
1MLeveI(dl!ll\lﬂml 1MLtﬂml{dl!ll\lﬂln]
1134 1134
1
14 / \ 75
i I FOPART 160 i FOPHRTHEC
654 } \ 654
[ L "
Yy Aot i lu' il L " " . - T
488 488! i sl
Peak s s
163 163
44 usLh U646 164 L 200 1000 1400. 1800. 200, 2600, 3000
Frequency (VHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux AP TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Woddin g & B @ B B B a by Mo din &6 B B & B B a by
1 248655 57.54 74.00 -16.46 46.99 3213 9.06 30.64 6.0 108 119 PEAK 1 2450.08 99.38 -----r --eee- 82,80 32.12 9.4 30.66 6.0 198 119 PEAK
1 248655 3275 54.80 -21.25 16.20 32.13 .06 30.64 6.0 188 119 AVERAGE 1 2450.00 7451 -----e - 53.01 32.12 9.4 30.66 6.80 108 119 AVERAGE
Sporton International Inc. (Kunshan) Page Number : Cl4 of C18
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Pol. Vertical Fundamental
1HLM(|IMW|||] 1MLMNMW||“
1134 1134
1
14 { \ 75
i ] FOPART 160 i FOPHRTHEC
654 J \ 654
f " " ol ] m h f —— [
488 o 488w et
Peak s s
163 163
44 usLh U646 164 L 200 1000 1400. 1800. 200, 2600, 3000
Frequency (VHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux AP TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MoBWnEWE B BN B B B B a iy MG EWE B BN B B B B a iy
1 49770 57.48 74.60 -16.50 46.85 3215 9.09 30.61 6.6 378 223 PEAK 1 2430.00 101,00 -----n ----m- 84,51 32,12 9.4 30.66 6.0 378 223 PEAK
1 49770 32.69 54.00 -21.31 16.06 32.15 9.09 30.61 6.8 378 223 AVERAGE 1 45000 76.22 ------ ---ee- 59.72 3212 9.04 30.66 6.80 378 223 AVERAGE
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Pol. Horizontal Vertical

: 49Lwel(llDu‘ﬂm) " Level (dBuVim)

1225 1225

B75 b5

FCCPART15C FCCPART5C
14 g
FCC PARTH5C {AVE) FCC PART 45C (AVE)

525 2!
Peak 1 ) ——— i Lot "

% oY % W ¥
Avg

115 .

3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 1 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddm B B BW B & & & o iy Ml dwn B BN B & & & a g
1 4960.00 43.85 74.80 -30.15 62.93 3410 1.17 65.45 0.0 300 2 PEAK 1 4966.00 42.50 74.80 -31.56 6L.58 3418 127 65.45 .00 1@ 0 PEAC
1 TMp.00 42.80 74.88 3113 57.43 35.80 1492 6533 0.0 3 @ PEAK 1 744000 43.20 74.00 -38.80 57.81 35.80 14.92 65.33 0.0 1w 0 PEAL
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Pol. Horizontal Vertical
mLeveI{nBu\rnn] 1 Level (dBuVim)
1138 134
075 75
#3 e, M FCCPART 16C
| |
Peak &0 80
FCC PART 13C (AVG) FCCPART15C (AVG)
Avg 183 L JLE 1|
” MW“' WM A T FRTR TR A—" oty “"‘IWW et A b it s
5 7k
163 163
16000 19400, 20800, 200, 23600, 25000 18000 18400, 20800, 2200, 23600, 25000
Frequency (MHz) Frequency (MHz)

Note: For above 18GHz test plots, only the worst case is verified.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR2N0304-01A

Pol. Horizontal Vertical
Level (dBuVim) o Level (dBuv/m)
7.7 71.7]
3 634
55, FCC PART 15C | 55.0 FCC PART 15C |
167 6.7 ;
—
38.3)
& 1
1 o 300 ;
3 5 PRy F 4 bk Skt e
217 s WW‘(WWAW«MMN“ i 2N i g sl S
139 vﬂﬂ 13.3
5.0
Peak X 3
ElF
M7 ‘
QP E 2030 100 200. 300. 400. 500. 600. 700. 800. 900. 1000
30 100 200. 300. 400. 500. 600. 700. 800. 900. 1000 Frequency (MHz)
Frequency (MHz)
5 . 03CHOB-KS Site : 03CHO8-KS
”:d' ) ) Fee PAR} 15€ 3m CBL 61110 59913 HOI ONTAL Condition : FCCPART 15€ 3m CBL 6111D 59913 VERTICAL
Condition : m RIZ Project : 2N0304-01
Project : 2N0304-01 mode .49
mode 149 TIMET - #16
TMET :#16 B battery .
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ResdAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Facter Lloss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuv/m dB dBuv/m  dBuv  dB/m dB dB cm  deg MHz dBuv/m dB dBuV/m  dBuY  dB/m ds dB cm deg
1 123.12 27.97 -15.53 43.58 48.28 17.43 1.68 31.48 -—- --- Peak 1 62.98 32.24 -7.76 40.80 50.68 12.81 ©.95 31.48 - Peak
2 178.41 26.15 -17.35 43.56 48.86 14.75 1.94 31.48 - --- Peak 2 132.82 26.82 -17.48 43.58 38.22 17.54 1.66 31.48 --- Peak
3 195.87 25.17 -18.33 43.56 39.82 14.76 2.85 31.48  ---  --- Peak 3 181.32 27.38 -16.12 43.50 42.02 14.80 1.36 31.40 -~ Peak
4 315.18 22.21 -23.79 46.80 31.52 19.50 2.68 31.41 - --- Peak 4 287.51 25.48 -18.82 43.580 39.86 14.91 2.11 31.48 --- Peak
5 451.95 25.48 -20.60 46.80 30.98 22.80 3.18 31.48 - --- Peak 5 318.89 22.32 -23.68 46.88 31.55 19.57 2.61 31.41 --- Peak
3 906.88 31.06 -14.94 46.80 28.85 29.19 4.39 38.57  ---  --- Peak 5 454.86 22.35 -23.65 46.80 27.87 22.86 3.11 31.49 - - Peak
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Appendix D. Duty Cycle Plots

DH5 on time (One Pulse) Plot on Channel 00

e Keysight Spectrum Analyzer - FCC PART 15C (AVG) (0dB) 3117-00240132 VERTICAL 3m
J SENSE:INT] [ ANALIGNOFF |
#Avg Type: RMS

(=N

PNO: Fast —+— Trig: FreeRun
IFGain:Low #Atten: 10 dB

Marker Table|
On off

Marker Ct)unt’
[Off]

Couple|
Markers|

Center 2.402000000 GHz
Res BW (CISPR) 1 MHz #VBW 1.0 MHz

MKR] MODE TRC] SCL| 3 Y FUNCTION | FUNCTION WIDTH FUNCTIONVALUE _ =
U N [1[¢] 4.300 ms 7202dBuv] 0 [ 00000 00|
2 INEEEEEITN 2.880 ms| (A oo7dB[ [ T ]
BN A1 [1[¢t]

Ay 37s0ms[(A) _002dB[ [ [ |
A 3.750 ms[(A 002 dB All Markers Off|

More
20f2

| M

e sTaTus €3 Align Now All requir

DH5 on time (Count Pulses) Plot on Channel 00

aw Keysight Spectrum Analyzer - FCC PART 15C (AVG) (0dB) 3117-00240132 VERTICAL 3m
500 DC SENSE:INT]

d

MALIGN OFF |
#Avg Type: RMS

2 Trig: FreeRun - >
PNO: Fast —+—
IFGain:Low #Atten: 10 dB oer LA

Select Malker.

- =

III
2 2 3 N
v 5 2

HO
=

Properties»

Center 2.402000000 GHz

Res BW (CISPR) 1 MHz #VBW 1.0 MHz Sweep 100.0 ms (1001 pts) —l

status €3 Align Now All required

Note:
1. Worst case Duty cycle = on time/100 milliseconds =2 *2.88 / 100 = 5.76 %
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.79 dB

3. DHS5 has the highest duty cycle worst case and is reported.
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